: ® 1
* a3
. e contin m «A‘ Y . )

- . - —

~ HoBao/Racing Inc.
No. 34, LLane 112, Szu Yuan Road;Hsin Chuang District;
New Taipei City, Taiwan 24250
Phone: +886-2-2996-2229
Email: hobao@hobao.com.tw,

HoBao Racing USA
7607 Grissom Road, Suite

#107, San Antonio, TX 7.

> % \‘.. . Pat .
- » p | . - _ o . ‘ .
. 4 . . -\' . b - P | . - 24 . . » ® 1 - - - >
. - . e . ‘ . "N N . .' . S
. > . - VW e ) N A " ~ . ) : 5
e : 0‘ N . . o’ . J ~ j p . . .. . . - - ... l . . 0,‘ - ! ‘,. . . .
- y / ¢
- . . | »
- . - - { » - B
. - . » - - - - - . - ; .
. ‘ - y : i N " Y y » 0. - o . ‘\. .’ . R b ™ -. ) . .
- - - N o' AL, e . ol " . . . ¥
- TR S . . 4 ) L. & _~ . - o &
: R ) ¥ . .— : - N . e \ ) g - v " ~ . she -\
& - » 4 - . . § ..' " on o - - - . - . \ s Y N . v . L . ) ~' »
R Made in Taiwan A O %, . Mot a T A DIl — ST N S S v g :
: » - e » > & . . - » - - .
. . . .. . y L " - ’ - ... _" . : .O‘.‘ e § S . .. - .\' _ -
4 . ’ . » . ) »" . B . . 5



HYZER]: 4 4

REQUIRED

Radio Control Equipment Set

8 AA Size Batteries
For Transmitter

Throttle Servo

Transmitter

7
"

[
:

=

|

)
of FEEEFEFE / &p
¥\
Tt
I/I 00747 17 B A
]
&

——

4 AA Size Batteries
For Receiver

L oBE Receiver
On / Off Switch

Hyper / Mac Engine Series Required For Engine Starting

GLOW FUEL
Nitro 15~30%

Fuel Bottle Glow Fuel

Starter Box

Tools Recommended

Hex Wrench Long Nose Pliers
1.5 mm _ I|E||
2mm -I|E|| T_D
2.5mm o I |E||
3 mm (.| | ‘E|| D Side Cutter
4mm [ | |a|| p—
1-5mm %JJ
2mm ' Curved Scissor
2.5mm ;
3 mm :
4 mm :
8 mm I
Screwdriver
E: E 3} Modeling Knife
@ < T {
6 | —3| I
o ]
[] (O —
Glow Plug Wrench E
Grease 7
— —I ‘ Grease —
Instant Cement |
Cement ;
—I ‘ Accelerator |—
N Silicone Oil
Rubber Cement
o (=
Cement = A
' @
Ly
Thread Lock ’ 8
L
E Thread i
Lock :
-




[l

94117
4.1x8x0.1mm x8
Washer

87005-2

6.1x13.9x0.15mm x4

Washer

36101
5.8x1.9mm x4
O-ring

Set Screw

31315
M3x15 x8
F/H Screw

39057
2.5x10.8mm x4
Shaft

84076
8x16x5mm x4
Ball Bearing

38504
M5x4 x2
Set Screw

33315
M3x15 x4
B/H Screw

84076
8x16x5mm x4
Ball Bearing

33315
M3x15 x4
B/H Screw

.

.

Front / Rear Differential Assembly ) ¥
a G (2
94117
=
&l/) 36101
a 39(‘)57 85110
@—— 9
|
38404 %784076
| —85067
B - (o
e, % :
| S = |
®, = {0 0
i EAREil ¢, N
Front /| Rear Gear Box Assembly ) ¥

85059
(CNC Alum)

>
-
\\‘

772\
-~

L
Vs | @k
(;,@@,'

01

i

0 “

31312
M3x12 x2
F/H Screw

33308
M3x8 x1
B/H Screw

84078
6x10x3mm x4
Ball Bearing

32312
M3x12 x4
Cap Screw

33412
M4x12 x2
B/H Screw

Servo Saver Assembly 1

84078 —

E 85(‘)87 ;
e | |
e S= | '
85112— 8 \/% 85068
‘ 85113
85113 — 2 )
‘ Q—85114
33308— | Q
85115<
o
| &3 — 84078
84078— &3
85115
\ y,
Servo Saver Assembly 2

//
I. »‘"\l \\
R /1
W;@:/
\_ J

02



33315
M3x15 x2
B/H Screw

32320
M3x20 x2
Cap Screw

31320
M3x20 x2
F/H Screw

38504
u M5x4 x2
Set Screw

85146
2.5x16.8mm x2
Shaft

84076
8x16x5mm x4
Ball Bearing

Front Shock Tower Assembly

\ J/

\. J

03

87209
Set Screw

36813
6.3x11.8x0.3mm
Washer

85152
M4x10 x2
Set Screw

31322
M3x20 x2
F/H Screw

Front Ball Steering Assembly

STEP 1 @

36813
(0.3mm TH)

Hex Wrench 4mm

STEP 2

Hex Wrench 8mm

\ J/




32320

I M3x20 x2

Cap Screw

38303
M3x3 x2
Set Screw

38304
M3x4 x2
Set Screw

33310
M3x10 x2
B/H Screw

Front Sway Bar Assembly
<]
]

85069
38303 —\
0\@ ——85069

s O O
—
: = 2
@)
il
I
; (} a
I
. J

05

° B

0 ©©0O0©

90071
M2.6 Nut x4

90071
3.1x7x0.25mm x4
Washer

90036
O-Ring Shield

90036
4x8mm x8
O-Ring

90036
4.05x7.98x1.2mm x4
Washer

85091
6.8mm x4
Ball

90047
3x17x2.4mm

32310
M3x10 x2
Cap Screw

Front /| Rear Shock Absorber Assembly x4
No. 90082 = ==
Shock Set % 90071 .

E&==390047 |
e{-e—goon '
< ——90071

—— 85051

\. J

4




78

(W

36212
M2.6x12 x2
Cap Screw

33312
M3x12 x8
B/H Screw

33315
M3x15 x2
B/H Screw

31310
M3x10 x2
F/H Screw

31410
M4x10 x4
F/H Screw

31414
M4x14 x2
F/H Screw

31416
M4x16 x4
F/H Screw

Front Bumper Assembly

\ J/

© )

[

33315
M3x15 x3
B/H Screw

33318
M3x18 x2
B/H Screw

39008
M3 Nut x2

38504
M5x4 x2
Set Screw

84076
8x16x5mm x4
Ball Bearing

32325
M3x25 x2
Cap Screw

85141
(CNC Alum)

31410—

— 31414

07

85152
M4x10 x2
Set Screw

39008
M3 Nut x2

90028
M3x50 x2
Cap Screw

Gear Box And Lower Arm Holder Assembly

85145
(CNC Alum)
| 33315
~ /@ 3 /»
“ “‘/’3
85144 e
(CNC ,‘Alum) 85026
Qs
8002 | SPGB (e

Adjustable Arm Insert

850/26 i FRONT A REAR _= @\
' A M/\\ GW S
L. (e e
ey ©)

: ,

Camber Linkage m

85094— () 29 0mm
SE—

(CNCAum)~_

74
Q) / L
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, 84076 gstar

\. J

4

08



Rear Sway Bar Assembly 2

Rear Shock Tower Assembly

38304
M3x4 x2
Set Screw
33310
M3x10 x2
B/H Screw

Rear Chassis Brace Assembly

39008
M3 Nut x2

36212
M2.6x12 x2
Cap Screw
33312
M3x12 x4
B/H Screw
33315
M3x15 x4
B/H Screw
33415
M4x15 x2
B/H Screw
32320
M3x20 x2
Cap Screw

88034

M3x50 x1
Cap Screw

Rear Suspension Arm Assembly

»—39008

32320 —

88013

39008

M3 Nut x2
32320
M3x20 x2
Cap Screw

Rear Shock Assembly

Rear Sway Bar Assembly 1

32310
M3x10 x2
Cap Screw

38303

85070

-
%

-p

38303
M3x3 x2

(i

Set Screw

32320
M3x20 x2
Cap Screw

10

09



31410
M4x10 x2
F/H Screw

31414
M4x14 x1
F/H Screw

31416
M4x16 x4
F/H Screw

38505
M5x5 x4
Set Screw

31306
M3x6 x6
F/H Screw

33315
M3x15 x2
B/H Screw

Rear Clip Assembly

D)

)

[ RETTEs)

\. J

2-Speed Clutch Assembly 1

o D

31306 —§ | ¥
)| 4076
38505

D)

L

g B8

38505
| 85039
@ ., [§—es040
b g AN
85039 —
— 1
85040 — ¢~ g O‘ C\O\w
\
T 85039 28505
85040—@
B 31306 —§
|
N (=2 —s4076
@ — 85037 |
38505 =5
| __—1f | | 90092
5 I3 D
[T
\ J

94003
M3x14.5 x4
Brake Screw

38303
M3x3 x2
Set Screw

33312
M3x12 x4
B/H Screw

31410
M4x10 x4
F/H Screw

2-Speed Clutch Assembly 2

\. J

| | 38303 — @

\ J/

85065
Front (106mm)
85065
Rear (95mm)

~




)

7

A
G
.ﬁé
/.

~E

©5
3 \M_M
< o
o %\ OZ
S mwwmm»-v. o

& @

g/ =L 5
S o 3
s a2

~x
@/Q
AN
.
84187C

84187TW

84077
N

85149
(15T/19T
2

Brake Linkage Assembly
Engine Clutch Assembly
N
)

&84187W

14

2
2 ~2 >
22 X3 %5
|5} N ©o ©
San Jcn OwS
& X X It
ok RHLT ok
o © M= 2M
NH=N =M ®n=0

OP-0106
(Carbon Fiber)

&3 — 39004

& — 39008

85(‘)07

@(D

(5;)®‘Q

77—731312
ﬁéi§—4—85151

13

o
™ [ce]
8 M\el
| »
O P L4 —P) )
] © //V J )
® - e -
® 5 ) 7
= N & v
R Oum
[e0]
) o > SR
g 5 2 &8 | | ] A :
£ £ 3 < F’] Yz 77 VZamunury) | . %
© -~ - LS S
0 Q S 2 7 ai Y/
] a S A
— D/
L) 0 5 )/
g g 3
] >
© (]
= =
(4 (<]
> >
b -
] Q
N N
J/
N =
x 3
= 2
> > == = - -2 z = =
¥ <2z Z 0 3 X8 =2 o %% 3
o%n Eon NTo 32 8s nm& 25 LBt o .
T DR BT S o2 OHT CHT RHT [T S=
3=m 3=m S=m 3= 3z P = 3=m 3=m 32

]
]

\
)
\
)

©

7
§



Engine Mount Assembly Air Filter And Holder Assembly

32314 JTTTTmm T mmmmmeooooomeooooooooooo . 31310 88093
M3x14 x4 ! i M3x10 x2 88093 (Not Included)
Cap Screw F/H Screw 86040 (Not Included)
i (Not Included)
| -

39408 i T ir"/ 32314 b
i R N LN

ngine Screw —

9 7L 1 - VY

/A TN
v
P 86040
| (Not Included)
31310

86040-1
(Not Included)

\ J/

38404

| M4x4 x2
Set Screw @ ®
— — AN
85104 — — 38505
__ (Not Included) / = N (Not Included)
38406 / - /S
M4x6 x2 < ]
ll\ N

21068
(Not Included)

Set Screw

38505
M5x5 x1
Set Screw

i

(Not Included)

F/H Screw

21068
(Not Included)

38406—8

86224 —
(Not Included)

31408—& a

15 16



— 85148

N

BT-501
(Not Included)

This product does not contain body, engine, muffler, air filter, tires and wheels.

Tire Assembly
Assembled

N
¢\
) &

§-— 33310

8 — 38303

Throttle Link Assembly
Fuel Tank Assembly

2
©
S
= 1an (N2 N
No x & —Xa xQ
o [=3%] o0
B0 o238 8© 28
K% 1 0% ®%
ko] oL [ons ST
0= O [42] ™
O=D ®=d O=d S=I

18

17



PARTS LIST 2 PARTS LIST

224044 84187C 85035 85059 85087 85112 85143 85153 87086 | 87088 88002 89635

S = &)
° S S I [
Z >
S v _/ Mdx47 y
Screw
2pcs ||l

” Aalﬁs%r;s AI5»3n;Bﬂ75 3.1x6x2.5 g 4pcs e M3x6 CNC Alum
36101 84187W 85036 85060 85088 87005-2 87091 88003-1 90024
_ 2R < (@ g o

M3x3
Set Screw

@ 3x6x0.5mm
6pcs

@ 1y

©

4x40mm

@%

|
oo s @ 5x8x0.25mm Alum 7075 *Miaaner '“iﬂu -
10pcs 6pcs 2pcs LA
2pcs  2pos CNC Alum Bes Fuel Tank 150CC

36813 85037 85064 85089

87021

M4ax4
Set Screw
2pcs

90028

r\ o 5x50mm 4x73mm
N8 Alum 7075 Pin
6.2x11.8x0.3 CNC Alum 2pcs 4pcs
10pcs

2pcs

39057 85065 85090 87027-1 88030

(@) M3x6mm o
= 3pcs 3.8x88mm % Set Screw %
< ; 2pcs
2.5%10.8mm / ASme @
2] 6.8mm . X -ring A\ M3x14.5
pos ®3.8x97mm Alum 7075 % 2o 2o 10pes = 2pcs
4pcs 2pcs 2pcs Spes

84057C 85007 85039 85067 85091 85147 90047 94117

, / N 2p0s 2.5x210.8mm 2pcs
2pcs M3x15mm y 2pcs \=, pcs
2pcs 2.5x16.8mm —— @
€ 2.5x13.8mm 6.8mm A e i 4pos
M3x3 pes o Pin Alum 7075 (x2mm)  M5x4 pes 6AX139x0.15  gpgs  41x8x0.1
Set Screw 2pcs 2pcs 4pcs Set Screw Washer Washer
2pcs 2pcs 2pcs 4pcs

84062-1 85011 85040 85068 85092

3x43mm —
. 1, ) T
v V)
3
< =
10pcs 4x43.5mm Pin )

6.8mm
2pcs Alum 7075

84076 85022

85148 90048 OP-0005

—_—) ]
2pcs 4pcs

87375 88115

85069 85093

2

© pcs M3

© X3
Alum Set Screw

. ) 2pcs
|

q<

84078 85026 85070 85094 85150

E% M3x3
Set Screw
2pcs
ii C;%iga apcs
85151 87077
v 5 o
M3x6mm ‘@_‘}-‘Czﬁ se'\:‘gxc?ew

=) @ 4?;5 o

M3 Nut . g &
2pes 2.8x1.9mm Max8mm

2pcs 2pcs

84133 85027

—
Sl
.’ % M4x4

Set Screw

© 2pcs = ©
9 Alum y
M3x3
I Set Screw
6 B Twe —
2pcs /2\?05 7.8mm
um Alum 7075
Alum 4pcs

85078 85110

o = — =
‘( < i < S.Bg;gﬁémm
7 e @E
J g

2)

pes O-ring 4pcs
2pcs
M3x20mm 2pes

Mé4x4

®1.0mm CNC Alum

2pcs 4pcs Set Screw 3pcs 3pcs
84187 85029 85082 85152 87079 90071 OP-0163|0P-0164
) O @

© e i 2

3x6x0.5mm ' ‘ < @ @ M3 Nut M4x8mm Mé%ut
M3x6 ‘ ' % M3x14mm 4pes Engine Screw 2pcs % %
@ ! v %t/'///’ 4pos Spes [S) 2pcs ®13.0mm ®13.1mm
5x10mm 2 3.1x7x0.25mm pcs pcs

5x8x‘?££ssmm ngggg 4pos pes M4x105§§ts Screw s Jocs X prcs

19 20



PARTS LIST

PARTS LIST

STANDARD PARTS SCREW OPTIONAL PARTS

22148 3 SPRINGS FOR CONNECTING MANIFOLD 85094  ALUM 7075 FLANGED BALL - 7.8MM 88034 REAR WING MOUNT 31306 M3x6 FLAT HEAD SCREW 21068 SILICONE MANIFOLD SEAL, 2 PCS 21068 | 22148 |OP-0042|OP-0043
224044  FLYWHEEL NUT 85110 NEW DIFFERENTIAL CASE SET 88048 BRAKE DISC 31310 M3x10 FLAT HEAD SCREW 22148 3 SPRINGS FOR CONNECTING MANIFOLD
36101 0O-RING 5.8x1.9MM 85111 NEW CROWN GEAR 43T FOR # 85110 88115 ALUM COLLAR FOR SHOCK TOWER 31312 M3x12 FLAT HEAD SCREW 85103 NEW IN-LINE MUFFLER %2
36813 SPACER 6.2x11.8x0.3MM 85112 ALUM 7075 FLANGED BALL - 5.8MM 89085 BRAKE PAD 31315 M3x15 FLAT HEAD SCREW 85104 NEW MANIFOLD SET s orioaT st
39057 PIN 2.5x10.8MM 85113 NEW SERVO SAVER ARM 89147 CNC ALUM REAR WHEEL HUB 31318 M3x18 FLAT HEAD SCREW 86040 AIR FILTER BASE AND CAP
84057C  FLYWHEEL COLLAR, 2PCS 85114 CNC ALUM 7075 STEERING RACK SET 89604 STEERING PIVOT BALL SET 31320 M3x20 FLAT HEAD SCREW 86040-1  AIR FILTER INTAKE TUBE 85103 OP-0090
84062-1  BODY FOAM SPACER 85115 SERVO SAVER POST SET 89635 CNC ALUM FUTABA SERVO HORN (25T) 31322 M3x22 FLAT HEAD SCREW 86224 MANIFOLD SPRING e A
84076 BEARING 8x16x5MM 85116 FRONT UPPER ARM 90024 FUEL TANK 150 CC 31408 M4x8 FLAT HEAD SCREW 88093 AIR FILTER FOAM
84078 BEARING 6x10x3MM 85117 FRONT LOWER ARM 90028 SCREW 3x50MM 31410 M4x10 FLAT HEAD SCREW 90070 VT/GT WHEEL Vs HARDZCpCOSATING
84133 SWITCH COVER 85126 FRONT BODY POST 90036 SHOCK ABSORBER REPAIR SET 31414 M4x14 FLAT HEAD SCREW BT-501 VT/GT NEW TIRES WIHT INSERT 85104 OP-0091
84187 CLUTCH BELL SET 85140 SHOCK SPRING- HARD/ ORANGE, 2PCS 90047 SHOCK PISTON 31416 M4x16 FLAT HEAD SCREW OP-0040  2-SPEED PINION GEAR 17T/21T - AL
84187C  CLUTCH BELL FOR 2-SPEED 85141 HYPER GT2 CNC ALUM CHASSIS 90048 SHOCK BLADDER 32306 M3x6 CAP HEAD SCREW OP-0041  2-SPEED PINION GEAR 18T/22T
84187W  CLUTCH BELL WASHER 85142 CNC ALUM REAR SHOCK TOWER 90049 SHOCK NYLON SET 32310 M3x10 CAP HEAD SCREW OP-0042  2-SPEED PINION GEAR 19T/23T
85002 REAR LOWER ARM SET 85143 CNC ALUM LIGHTWEIGHT FRONT UPPER ARM MOUNT | 90052 SHOCK CAP TOP 32312 M3x12 CAP HEAD SCREW OP-0043  2-SPEED PINION GEAR 20T/24T
85004 FRONT/REAR CHASSIS BRACE SET 85144 CNC ALUM REAR LOWER ARM HOLDER(RRY)- 0.25 DEG./ +4MM | 90053 SHOCK CAP BOTTOM 32314 M3x14 CAP HEAD SCREW OP-0090  DOUBLE LOCK WHEEL FLANGE HUB(HARD COATING), 2PCS O P_0092
85007 EXTRA BATTERY COMPARTMENT FOR LIPO 85145 CNC ALUM REAR LOWER ARM HOLDER(RF) +4MM | 90071 FRONT SHOCK SHAFT 32320 M3x20 CAP HEAD SCREW OP-0091 DOUBLE LOCK WHEEL FLANGE HUB(GOLD), 2PCS CNC ALUM
85011 PIN 4x43.5MM 85146 17mm WHEEL HEX HUB SET 90079 FRONT SHOCK BODY 32325 M3x25 CAP HEAD SCREW OP-0092  DOUBLE LOCK WHEEL FLANGE HUB(BRONZE), 2PCS
85022 STEERING KNUCKLE ARM 85147 17MM +2MM WHEEL HEX HUB SET 90082 FRONT/REAR SHOCK ABSORBER SET 33210 M2x10 BUTTON HEAD SCREW OP-0110  HYPER VS FRONT STABILIZER SET(2.3mm/2.8mm/3mm) onzE
85026 ADJUSTABLE ARM INSERT 85148 17MM ANTI LOOSE WHEEL HEX NUT, 4PCS 90092 2-SPEED OUTDRIVE CUP 33306 M3x6 BUTTON HEAD SCREW OP-0111  HYPER VS REAR STABILIZER SET(2.3mm/2.5mm/3mm) Zpes
85027 MUFFLER MOUNT SET 85149 2-SPEED PINION GEAR 15T/19T 94003 M3x4.5 HEX HEAD SHOULDER BOLT, 4PCS 33308 M3x8 BUTTON HEAD SCREW OP-0148  ALUM. DIFF CASE WITH COVER, GASKET, SCREWS 86040-1 OP-0110
85029 ARM SPACER 85150 BRAKE CAM SHAFT SET 94117 NEW BEVEL GEAR SET 33310 M3x10 BUTTON HEAD SCREW OP-0168  2-SPEED PINION GEAR 14T/18T
85035 VT FRONT BUMPER FOAM 85151 THROTTLE SERVO HORN SET OP-0005  LIGHT WEIGHT FLYWHEEL 33312 M3x12 BUTTON HEAD SCREW OP-0169  2-SPEED PINION GEAR 16T/20T 23mm
85036 VT FRONT BUMPER SET WITH BODY POST 85152 DROOP SCREW, 5PCS OP-0106  CARBON FIBER RADIO TRAY 33315 M3x15 BUTTON HEAD SCREW. OP-0170  PIPE MOUNT WIRE 2.8mm

3.0mm
85037 VT 2-SPEED GEAR HOUSING - 1st FOR GP 85153 CNC ALUM BUSHING 3.1x6 x2.5mm, 5PCS OP-0107  CARBON FIBER CENTER DIFFERENTIAL TOP PLATE 33318 M3x18 BUTTON HEAD SCREW 0
85038 VT 2-SPEED GEAR HOUSING - 2nd FOR GP 87005-2  SPACER 6.1x13.9x0.15MM OP-0162  CNC ALUM CLUTCH SHOES 33412 M4x12 BUTTON HEAD SCREW P-0111
85039 VT 2-SPEED CLUTCH SET FOR GP 87021 OUTDRIVE CUP OP-0163  CLUTCH SPRING - 1.0MM 33415 M4x15 BUTTON HEAD SCREW
85040 VT 2-SPEED SHAFT AND ADAPTOR FOR GP 87027-1  PIN 2.5x16.8MM, 4PCS OP-0164  CLUTCH SPRING - 1.1MM 36212 M2.6x12 CAP HEAD SCREW 5 ;:nm
85041 VT 2-SPEED SPUR GEAR 44T/48T FOR GP 87028 DIFFERENTIAL PINION GEAR 13T 38303 M3x3 SET SCREW 3A0m.m
85042 VT 2-SPEED SET FOR GP 87048 CENTER DIFFERENTIAL MOUNT 38304 M3x4 SET SCREW OP-0148
85048 VT REAR BODY POST 87050 CENTER DIFFERENTIAL MOUNT POST 38404 M4x4 SET SCREW CNCALUM CASE
85051 SHOCK BOOT, 4 PCS 87051-1  BRAKE CAM SPACER 38406 M4x6 SET SCREW
85059 CNC ALUM FRONT LOWER ARM HOLDER (FR) 87077 ENGINE MOUNT PLATE 38504 M5x4 SET SCREW
85060 CNC ALUM FRONT SHOCK TOWER- 4MM 87079 ENGINE MOUNT 38505 M5x5 SET SCREW
85064 CNC ALUM FRONT LOWER ARM HOLDER (FF) 87086 RADIO TRAY POST 39004 M3 NUT
85065 CENTER DRIVE SHAFT SET 87088 SERVO MOUNTING HOLDER 39008 M3 NYLON NUT
85067 LIGHTWEIGHT DIFFERENTIAL OUTDRIVE CUP 87091 THROTTLE LINKAGE SET
85068 ALUM 7075 SERVO LINKAGE SET FOR STEERING | 87206 PIVOT BALL FRONT STEERING HUB e
85069 FRONT SWAY BAR SET 87208 PIVOT BALL PLASTIC BALL WASHER/SPACER
85070 REAR SWAY BAR SET 87209 PIVOT BALL NUT OP-0169
85078 ADJUSTABLE ARM RETAINER CLIP 87354 FRONT UNIVERSAL JOINT DRIVESHAFT
85082 WASHER FOR SERVO SAVER 87375 BODY CLIP
85087 ALUM 7075 TURNBUCKLE 3X43MM 87603 BATTERY BOX 16TI20T
85088 ALUM 7075 TURNBUCKLE 4X40MM 87613 ANTIENNA TUBE, 6 PCS OP-0170
85089 ALUM 7075 TURNBUCKLE 5X50MM 88001 GEAR BOX
85090 ALUM 7075 SHOCK BALL - 6.8MM 88002 HEX SCREW 4x47MM
85091 ALUM 7075 BALL - 6.8MM 88003-1  REAR BUMPER

17T/121T 18T/22T

85092 ALUM 7075 FLANGED BALL - 6.8MM 88013 ARM SHAFT 4x73MM
85093 ALUM 7075 FLANGED BALL - 6.8MM 88030 REAR UPPER ARM PLASTIC ROD END

21

22




= i
P, v |
¥ & & — 85151

——85048
g &
87603 I —85048
_ ¥ g5151 o
39635f 8 785151 87613 — .- 2
NO.90082 X} 85090 ! — 85048
FRONT/REAR 85112 —@ e . 85142 7 3
- . R (CNCAlum) @ .
SHOCK SET \ »p®

"~ op-0106 o
85143 X >
(CNC Alum) (Carbon Fiber) 6@”

1o é@'

8;092 R ¢ = 7 @
85068 < v

e \ 53 87088 0\ %
84078 — PN

% 85088 ° e /"2'85082—"

> \ \
?\/ 94117 )
Ff \

(Not Included) “,"’ 87005-2 SN @ ,f’/’
\ & 0B @

: A
: 85115 — e -
90071 —+ \& i ﬁ @
, 85022 % P
) 85114 S gs112 . ) \ witz & L7
: =, / | . 84076 ® 36101
: N _ 2
; F $ < . 85145
: N ag 0 e (CNCAlm)
| 85022 . iﬁ N 85150 = 85150  a—04003 )
' &y 85092 LY i i ™ &
: : © \@\ @/ N, 8o067 39\057 /’(COE_MIP'Z) )‘i ] = ,\
N = \ e arbon Fiber, (N 89085
: 5 ese | . 87091 . . won e T AN

85088 % @ - 870511 —& S&s ‘ »
\ e s “ sohes 85(\)65
-

© —84078 oy ¢
o 87091% . . 85147
g 3 N 87048— - S (+2mm)
~€" P AY
\ 88048, . .
\ Ay
\@ o v o0 0 U X
85151 @2 > % &d & ) .
85115 o N
\ — 87050 S
_______________________________________________________________________ 94003 Q * |
11 85/004 85065 P
"~ 90070
. (Not Included)
85141 %6 /
(CNC Alum) oY
$ 85041 85037 BT.501
e (Not Included)
o R
85060 84076  85078—% 89604 N =\ — (Not Included)
CNC Alum) | 89604 \ . . = 88093
( Y Y .- ® S — (Not Included)
. e ||9| f
N I - 0
.S §7208 T b . — 88093
RGP 88001 88001 e I s ¥ (Not Included)
88002 Pl . 86040
\ .t .- (Not Included)
8)) -
=8 g/ N 85152—§ 84076 \ 86040-1
85064 @ / (Not Included)
(CNC Alum) 89604 | 87206 90024 N
89604 (150cc) \
87209 \
OP-0162  OP-0005 3 i *
®© \
85146/ V. gs146 enegum 2 @\ 3SW3N'\? o1 i
% 84057C -

sy 224044
84077 \Q@% %

\ % { N
90070 \@é®®\ \84077 éﬁ%
(Not Included) V o 84187C | @

°
[
(No?lTn'Sﬂéed) o sa18TW 87079

L]
@f*87079
®
85149 ® ®
(15T/19T) 86224—
(Not Included)

23 24



